MINUTES

North Dakota State Water Commission
Minot, North Dakota

December 8, 1993

The North Dakota State Water
Commission held a meeting at the International Inn in Minot, North
Dakota, on December 8, 1993. Commissioner-Chairman, Jack Olin,
called the meeting to order at 8:30 AM, and requested State
Engineer and Chief Engineer-Secretary, David Sprynczynatyk, to
call the roll. The Chairman declared a quorum was present.

MEMBERS PRESENT:

Sarah Vogel, Commissioner, Department of Agriculture, Bismarck

Mike Ames, Member from Williston

Florenz Bjornson, Member from West Fargo

Judith DeWitz, Member from Tappen

Elmer Hillesland, Member from Grand Forks

Jack 0Olin, Member from Dickinson

Harley Swenson, Member from Bismarck
[...]
Budget $2,486,884 $2,500 $316,700 $57,100 $8,612,509 $11,475,693
Expended $427,956 $0 $45,797 $0 $891,804 $1,365,557
17 0 14 0 10 12
Atmospheric Resources
Budget $384,452 $11,500 $1,700,701 $10,500 $3,050,000 $5,157,153
Expended $74,458 $535 $278,612 $0 $448,566 $802,171
Percent 19 5 16 0 15 16
Southwest Pipeline
Budget $736,047 $0 $4,617,020 $110,000 $26,600,000 $32,063,067
Expended $99,552 $0 $535, 952 $750 $1,668,448 $2,304,703
Percent 14 0 12 1 é 7T
Contract Carryover
Budget $0 $0 $0 $0 $500, 000 $500,000
Expended $0 $0 $0 $0 $240,571 $240,571
Percent 0 0 0 0 48 48
Agency Totals
Budget $7,044,722 $93,747 $7,478,650 $226,350 $39,447,509 $54,290,978
Expended $1,173,450 $13,031 $976,911 $901 $3,272,190 $5,436,483
Percent 17 14 13 0 8 10
FUNDING SOURCE: APPROPRIATION EXPENDITURES BALANCE FEDERAL FUND REVENUE: $1,355,116
General Fund $5,532,08¢4 $569,117 $4,962,967 SPECIAL FUND REVENUE: $2,253,59%
Federal Fund $32,775,404 $2,750,368 $30,025,036 GENERAL FUND REVENUE: $705
Special Fund $15,983,450 $2,116,998 $13,866,492 TOTAL: $3,609,415
TOTAL $54,290,978 $5,436,483 $48,854,495



APPENDIX “B"
December 8, 1993 - 187

STATE WATER COMMISSION Pags 1
1993 - 1995 Grants/Contract Fund 23-NOV-1993
ASYSANESEEESRARAEDE LLEL T2 1) L1 1} AEERES EESaN AEEISDD
FPUNDING SOURCES
RTF Genoral Funds Federal Funds Othexr Funds Carryover Totals
Intexr Basin Transfer $0 $25,000 $25,000
Hyrologic Investigation $600,000 $60,000 $660,000
MR&I Program $3,106,110 $500, 000 $§3,606,120
EPA Wetlands Grant 1] $272,194 §272,154
NAWS $50,000 $50, 000
Devils Lake $500,000 $500,000
Maple River Dam $326,610 © §326,610
Southwest Pipeline $1,525,678 $1,525,678
General Projects $2,709,917 $122,000 $2,0831,917
SWC Grants Totals $8,018,315 $25,000 $272,154 §182, 000 $500, 000 §9,797,509
==mes szamzz= azms amm -
== EsSEa. Emwn

PROGRAM COMNITTMENTS

APPROVD SWC Date Amount
BY No. NAME Approved Approved Payuents Balance
SWC 1828 Inter Basin Transfer $25,000 $0 $25,000

sKe 1385 Hydrelogie Investigations $660,000 $93,127 $566,873
USGS Data Collections: FY ‘94 & FY °’95

MR&I Program

swe 237-5 Ramsey Co Rural Water 5-15-92 $936,759 £234,064 $702,695
EWC 237-27 Missouri West 9-15-92 $1,473,949 $576,393 $897,556
SWC 237-36 Stanley 10-21-91 $671,172 $221,727 $449,445
SWC 237-42 Garrison Rural Water $-15-92 $524,230 $§304,300 $219,930
MR&I SUBTOTAL $3,606,110 $1,336,4084 $2,269,626

EPA WETLANDS GRANT
SWC 1489-§ Wetlands Bducation 9-15-52 $53,0824 $41,348 $12,476
Technical Services $8,873 §3,828 $5,048
Water Quality Analysis $14,328 $0 $14,3258
Grand Harbor 569,723 $0 $69,723
Private Lands $26,5955 $15,635 $11,320
Devils Lake Basin $73,494 $10,572 §54,922
Adopt-A-Pothole $25,000 $25,000 s
EPA SUBTOTAL $272,194 $104,380 $167,814
SWC 237-~4 NAWS 2-04-92 $50,000 $o $50,000
SWC 416 Devile Lake Flood Control 2-04-92 £438,000 $10,400 $427,600
SwWC 1712 Freguency Analysis Dsvils Lake 10-26-93 §62,000 §o $62,000
DEVILS LAKE SUBTOTAL $500,000 $10,400 $4989,600



A EEEEEEE SR NN S AE I A SN S SRS RGN RSE IS EESEIEEaNN

Payments Balance U
$o0 §326,610
$§0 $1,525,678
§0 $220,326

$7,842 $0

$0 $38,800

$0 $4,395

$0 $10,117

$0 $4,625

$0 $11,500

$0 $27,106

$0 $184,000

$0 $4,900

1] $5,550

$0 $10,000

$0 $4,836

$0 $725

§0 $5,200

$1,000 $0

] $20,640

$6,078 $33,922

$0 $21,231

§0 $7,960

$0 $9,93)

$500

$0 s2, vl

$5,000 $5,000

$1,413 $0

- $0 $62,000

$21,833 $474,480

APPROVD SWC Date ~mount
BY No. NAME Approved Approved

EEEEN IR Cr IR EEEERNARESERIEEECEARASIRIEEREEAXSES [ 1] = LL L L) E A AL EE L E L L
SWC 1344 Maple River Flood Contzol 2-04-92 $326,610
SHC 1736 Southwest Pipeline Project 2-04-92 §1,525,678

GENERAL PROJECTS

Shoxt£fall §2268,32¢6
SWC 237 Garrison Conesultant (91-93) 8-22-91 $7,842
SWC 1803 Belfield Fleood Contyrol (Stark) 12-20-51 $38,800
SWC 1346 Mount Carmel (Cavalier) 4-02-52 $4,395
SWC 662 Park River Snagging & Clearing (Walsh) 4-02-92 §10,117
SWC 662 Park River #2 Snagging & Clearing (Walsh) 5-23-592 $4,625
SWC 1496 Lake Elsie (Richland) 8-05-52 $11,500
SWe 1292 wWillow Road Ploodway (Morton) 8-26-93 §27,106
SWC 300 Baldhill Dam (Barmes) 9-15-392 s184,000
SB 1311 Bingham CAT (Traill) 9-15-92 $4,900
SB 1311 Elm CAT (Traill) 9-15-92 $5,590
SWC 237 Garrisan Coalition 12-05-52 §10,000
swe 1815-4 Sheyenne River Snagging & Clearing (Ransom) 12-09-92 54,826
SWC 1642-4 Wild Rice Snagging & Clearing (Richland) 12-09-92 $725
SB 1751-H Lower Forest River FP (Walsh) 1-26~93 §$5,200
SB 1751-C Willisteon Ploodplain (Williston) 2-24-93 $1,000
SWC 1804 Grand Harbor #1 (Ramsey) 4-06-53 $20,640
SKC 237 Garrison Consultant (93-95) 7-02-93 §40,000
Swe 1832 Hammer - Sullivan (Ramsey) 7-02~93 $21,231
swe 1840 North Loma (Cavalier) 7-09-53 $7,960
SR 543 North Lemmon Lake Dam (Adams) 7-08-53 $9,933
SR 263 Patterscn Lake Management (Stark) 8-24-93 $500
SB 266 Telna Dam (Nalson) $-28-93 §2,000
Swe 1588-1 International Coalitien 10-26-93 $10,000
-1 13592 Misscuri Rivexr Master Manual Review 10-20-93 $1,413
Swe 1865 Belfield Dam (Staxk) 11-19-93 $62,000

APPROVED GENERAL PROJECTS SUBTOTAL §496,313
Unallocated Balance (Total-Approved-shortfall) $2,107,278

SWC GRANTS TOTALS

$9,797,509

$1,566,224

$8,165,205

¢



g

M EMORANDUM

APPENDIX "C"
To: North Dakota State Water Date: November 12, 1993
Commission
From: Patrick White, Jim Mahady Reference:  2478.0033
Subject: Location of NAWS Water
Treatment Plant
INTRODUCTION

The Northwest Area Water Supply (NAWS) Study completed in November 1988 presented three
preferred regional systems to deliver water from Lake Sakakawea to the nine counties north of
Garrison. These alternatives left open the question of where the water treatment facilities to
serve the East System should be located - on Lake Audubon or at Minot. This question remains
and the decision must be made before the NAWS pre-final design report currently underway can
go forth.

On the surface, it makes sense to take advantage of the existing water treatment facilities at
Minot providing some method to serve customers between Lake Audubon and Minot can be
found. Granted, modifications to the Minot WTP would be required to increase capacity for
serving the new consumers and to improve processes for meeting all the new federal and state
drinking water regulations; however, surely these costs would be less than all new facilities at
Audubon. However, this decision is clouded by the biota transfer issue which would argue for
complete treatment of the water before delivery into the Hudson Bay watershed - an issue which
may be difficult and costly to solve, and one which could potentially delay or stop the NAWS
Project.

A draft memorandum, dated October 19, 1993, was prepared at the request of SWC staff and
distributed to SWC staff, the City of Minot, and the NAWS pre-final design consultant team for
discussion. The issues raised by the memorandum were discussed during several telephone
conferences with SWC and Minot staff. As a result of these discussions and written comments
received from SWC and City staff, SWC staff requested Montgomery Watson to expand the
scope of the options reviewed in the original memorandum to include the following five options
shown in Table 1. The revised memorandum was discussed with staff from the SWC, Minot,
and the Garrison Diversion Conservancy District at a meeting held in Bismarck on November 10,
1993. This memorandum incorporates comments and suggestions made at the meeting.

el gD L w s ORI Ty AT = B o oo e



TABLE 1

WATER TREATMENT OPTIONS

Option 1: Treatment of the total water supply for the East System at Lake Audubon using
conventional treatment.

Option 2: Treatment of the total water supply for the East System at Lake Audubon using
softening.

Option 3: Treatment of the total water supply for the East System at Minot using 100
percent raw Missouri River water or a blend of Missouri River and local ground
and surface waters at Minot(1),

Options 4:  Treatment at Minot (as described in Option 3 above) with the use of an upgraded
satellite treatment plant at Parshall.

Option 5: Phased development of the Audubon treatment facility to deliver a maximum of
10 million gallons per day (mgd) to Minot and a total supply to the remaining
customers of the East System(2).

NOTES:

1. Design considerations include:

a) Cost of biota transfer protection for all facilities in the Hudson Bay Drainage Basin.
b) Pipeline from Audubon to Minot designed to supply the total need of the East system (30 mgd).
c) Costs for delivery of treated water south from the Minot treatment facility.
2. Design considerations include:
a) Initial capacity of the Audubon treatment plant would be 20 mgd based on 1993 demands.
b) All supply lines would be designed for full supply and future demands.

Herein, we have strived to present the issues which should be considered in this decision and
where possible have attached costs to make the choice as much a financial one as it can be. The
accuracy of the costs presented in the cost estimates was performed at a master planning level of
engineering detail of -15 to +30 percent and should be reviewed in this light. Unfortunately,
many of the factors will remain political in nature (e.g. biota transfer issues and their associated
costs) and difficult to assess from an engineering viewpoint.

ANALYSIS

Th1s scctmn of the tcchmcal memorandum will describe the issues surrounding the five options .
' - anc Ty C-ASSUMIPHIONS UPON-WhHiCH the csamated CoSts are based, S R



Water Treatment Plant (WTP) Location and Process Options

Option 1 - Lake Audubon Conventional WTP. Option 1 consists of a conventional WTP
located at Lake Audubon which would include the processes of: coagulation, flocculation,
sedimentation, filtration, and disinfection. The WTP would be sized to supply the projected 30
mgd peak flow of the East system (includes 1 mgd for the future demands of Lake Metigoshe).
Due to raw water quality concerns (total organic carbon (TOC) and tastes and odors) and
increasingly stringent federal requirements for the treatment of surface water, primary
disinfection with ozone followed by the use of a chloramine distribution system residual is
assumed. Engineered sludge lagoons and a dedicated, lined landfill sized for a 20-year volume
of WTP sludge which would allow for the decanting, drying, removal, and disposal of WTP
sludge are included in the cost. In the cost estimates presented in the following section, it also
has been assumed that Minot would soften their portion of the water from the Lake Audubon
WTP.

Option 2 - Lake Audubon Softening WTP. Option 2 consists of a softening WTP situated at
Lake Audubon sized to supply softened water to the entire East system. Lime and other water
treatment chemicals would be used to remove hardness and other dissolved solids from the raw
water. Similar to Option 1, ozone and chloramines would be used as primary and residual
disinfectants, respectively. Sludge lagoons sized for a 20-year volume of sludge from the
clarifier units are included in the costs.

Option 3 - Upgrade and Expansion of the Minot WTP. Option 3 involves the transfer of raw
water from Lake Audubon via pipeline for treatment at the Minot WTP. Minot's present
treatment capacity would be expanded from the current process capacity of 18 mgd to 30 mgd.
Process and facility improvements beyond those described in the 1988 NAWS Study Final
Report (i.e. new solids contact unit and recarbonation basin, plant and yard piping, high service
pumps, and modifications to the sludge handling and chemical feed facilities) would include the
use of ozone as a primary disinfectant and chloramines as a distribution system residual.

It is assumed the costs of treating 100 percent Missouri River water or a blend of 65 percent river
water and 35 percent groundwater (as suggested by Minot staff) will be essentially the same.
This assumption pivots around the use of ozone as the primary disinfectant for the various
surface waters which may be used (i.e. the Missouri River, Souris River, and/or Des Lacs River).
The issues surrounding the use of ozone are discussed in greater detail later in this memorandum.

Significant costs also would likely be incurred in Option 3 to address the biota transfer issue
concerning the possible transfer and introduction of unwanted fish species, parasites, and/or other
microbial organisms from the Missouri River Basin into the Hudson Bay watershed. While it is
unknown at this time which features would have to be incorporated into the design to satisfy this
issue, we believe these would include the following: '

. special precautions along the 22 miles of the raw water pipeline between the
watershed divide and its terminus at the Minot WTP

""" anéw transmission line and pump station to transfer treated water from Minot
back to Highway 23 to supply Makoti, Plaza, and (perhaps) Parshall, and New
Town



. structures in and around the Minot WTP to prevent and/or contain any overflows

. construction of a dedicated, lined landfill for disposal of the WTP sludge to
prevent contact with surface and ground waters of the Hudson Bay watershed.

Option 4 - Upgrade and Expansion of the Minot and Parshall WTPs. This alternative is
identical to Option 3 except that it eliminates the new transmission line and pump station which
would transfer treated water from Minot back to Highway 23 to supply Makot, Plaza, and
(perhaps) Parshall, and New Town. Parshall’s present package WTP would be expanded by 0.9
mgd from 0.6 to 1.5 mgd to supply the peak day demands of New Town, Parshall, Plaza, and
Makoti; and portions of the Mountrail Rural Water System. Besides the WTP expansion, the
project also would entail enlargement, relocation, and/or extension of the present raw water
intake to lake floor elevation 1800 (mean sea level); additional raw water pumps; and another 11
miles of a parallel transmission line.

Option 5 - Phased Development of the Lake Audubon WTP. Option 5 consists of the
construction of a 20 mgd softening plant at Lake Audubon which would be used to supply up to
10 mgd of Minot’s estimated 18 mgd peak day demand with the remaining 10 mgd being used to
supply the current demands of other East System customers. A softening WTP at Lake Audubon
is assumed because it would: reduce the need for additional treatment (softening) at Minot,
reduce sludge production at the Minot WTP, and be compatible for blending with Minot’s
softened water. The Lake Audubon WTP would be designed to be easily upgraded to 30 mgd
when the Minot WTP reached the end of its useful service life. The only modifications to the
Minot WTP assumed under Option 5 would involve the installation of an ammonia system to
form a chloramine distribution system residual.

Primary Disinfection and Disinfection By-Products (DBP) Formation

The scope of the pre-final design study includes identifying water quality issues affecting unit
process selection and the determination of feasible process alternatives to meet them. Water
quality issues of concern at both the Lake Audubon and Minot WTP locations include not only
those of historical importance, but also the regulatory requirements imposed by the federal Safe
Drinking Water Act (SDWA), both current and proposed. Minot staff has noted it believes the
use of free chlorine as the primary disinfectant at either location is feasible. One of the major
water quality issues noted by SWC and Minot staff involves the selection of ozone as the
primary disinfectant at both the Lake Audubon and Minot WTPs in light of potential disinfection
by-product formation. Thls issue is discussed bclow
Regulatory Requlrements for Disinfection. The federal Guidance Manual for Compliance
with Filtration and Disinfection Requirements (AWWA, 1991) for Public Water Systems Using
Surface Water Sources states that "...conventional treatment without disinfection is capable of
achieving up to a 3-log removal of Giardia cysts and up to 3-log removal of viruses...Factors
which can adversely affect removal efficiencies include: raw water turbidities less than 1 NTU,
cold water conditions, non-optimal or no coagulation, improper filter operation including no